
PETROLEUM REFINING PROCESS WASTE 
LISTING DETERMINATION

SUPPLEMENTAL 
BACKGROUND DOCUMENT

LISTING SUPPORT ANALYSES

U.S. Environmental Protection Agency
Office of Solid Waste

Washington, D.C.

MARCH 1997



TABLE OF CONTENTS

1. INTRODUCTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2. ANALYSES REGARDING LEACHING OF OILY WASTES . . . . . . . . . . . . . . . 2

3. POTENTIAL FOR ADDITIVE RISKS FROM MULTIPLE SOURCES . . . . . . 15

4. THE POTENTIAL IMPACT OF OIL-BEARING RESIDUALS EXCLUSION
ON COKE PRODUCT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17

5. COMPARISON OF PRODUCT COKE TO OFF-SPEC PRODUCT AND FINES
[...]
removal rate of the two units would be comparable to the high end effectiveness of the DAF alone.

• Aggressive biological treatment (ABT) and clarification in surface impoundments, achieving PAH-
specific biodegradation and sedimentation rates predicted in a mass balance analysis conducted by
ERM-Southwest.8



 Quantitation limits in the 1995 Listing Background Document were reported to be 100 ug/L.  Because9

the GC/MS instrumentation used for Method 8270B TCLP analysis is sufficiently sensitive to detect on-column
concentration of 1 ng, or 10 ug/L in the leachate, it is reasonable to state that the actual TCLP PAH detection
limits more closely resemble the method detection limits (MDLs) of 10 ug/L.   The MDLs represent the minimum
concentration of a substance that can be measured and reported with 99% confidence the analyte concentration is
greater than zero.  Thus, all PAH detection limits can be reported as <10 ug/L.

34

8.2 Estimates of Wastewater Concentrations

EPA conducted sampling and analysis of 4 samples of CSO sediment.  The analyses included total and
TCLP characterization for a broad array of volatile and semi-volatile organics and toxic metals.  The risk
assessment for the November 20, 1995 proposed rule found risk to be associated with 7 polyaromatic
hydrocarbons (PAHs).  Table 1 summarizes the analytical results for these contaminants.

The Agency’s analytical results show that many of the toxicants of concern in CSO sediment appear to
be highly immobile, with none of the PAHs being detected in the TCLP leachate samples.  The solubilities of
these contaminants are generally well below the TCLP method’s quantitation limits.   The average benzene9

leachate concentration was 59 ug/L. 

Table 1.  CSO Sediment Characterization

Constituent Average Total Constituent Solubility (mg/L)
Concentration (mg/kg)

Benz(a)pyrene 132 0.00194

Dibenz(a,h)anthracene 37.0 0.00067

3-Methylchloranthrene 23.8 0.00019

Benz(a)anthracene 203 0.00128

7,12- 331 0.050
Dimethylbenz(a)anthracene

Benzo(b)fluoranthene 38.4 0.00431

Benzo(k)fluoranthene 38.4 0.00094

Benzene 1.2 1,780

The average total benzofluoranthene concentration was divided by two to estimate the concentrations of the b and k isomers.1 

The PAHs are relatively insoluble in water and are not expected in the aqueous phase--this is consistent
with the lack of detection in the TCLP tests (down to 10 ppb).  These compounds are unlikely to be a threat in
groundwater due to their insolubility and their propensity to adsorb to any organic material.  However, as a



 EPA’s contractor (DPRA) conducted a phone survey of 12 refineries regarding typical tank wash10

water volumes in January 1997.  Of the nine responsive refineries, three facilities reported generation of CSO
tank wash waters, with a median of 27,500 gal/tank.

 350 days/year is the standard assumption used in the full risk assessment.  Six weeks reflects the11

assumed tank turnaround period.

35

worst case, EPA assumed that the PAHs are in solubility equilibrium with the tank wash water.  This analysis
may overstate tank wash water concentrations due to the presence of oils and oily sludges, to which the PAHs
may be preferentially drawn, resulting in wastewater concentrations somewhat below solubility levels. Use of
solubility for benzene to estimate wastewater concentration would violate mass balance requirements, i.e., there
is not enough benzene present in the waste to reach the solubility limit.  Instead, the TCLP results were used to
estimate the equilibrium state between benzene in the CSO sediment and the water column. 

Table 2 presents the wastewater analysis.  The third column shows the solubility limits assumed to be
reached in the wash water.  The wash water volume  is then diluted with other process wastewaters at the10

headworks as predicted in column four of Table 2.  (PAH contributions from other sources are ignored as a
means of isolating the impact associated with CSO dumping).

The ABT unit is assumed to provide PAH removal from influent wastewater at levels comparable to
those observed by API and documented by ERM (see Attachment 3).  Benzene removal is assumed to be
comparable to levels observed by API (see Attachment 6).  The calculated results are presented in column five
of Table 2.

The last two columns of Table 2 present cancer slope factors and calculated risk levels.  As a worst case
bounding analysis, the risk levels assume migration of the ABT effluent through the subsurface of the ABT and
equalization impoundments to a nearby drinking water well with no intervening dilution.  The risk levels were
calculated from the appropriate cancer-slope factors (CSF) using the following equation and assumptions:

Risk = (I x ED x EF x CSF) / (BW x AT x 365), where

I = consumption rate, 1.4 L/day x concentration in media (mg/L)
ED = exposure duration = 9 years
EF = frequency, 6 weeks/year , one tank turnaround and sediment dumping per year11

BW = 70 kg adult
AT = averaging time, 70 years.

The results of this analysis shows that none of the PAHs or benzene are likely to exceed their associated
health-based number (HBNs) for ground-water ingestion.



36

Table 2.  Solubility-Predicted Wastewater Concentrations

Constituent Average Solubility Headworks ABT Cancer Slope Ground-
Total as Wash Conc. Effluent factor water Risk

Constituent Water (ug/L) Conc. (mg/kg/day) (ug/L)
Conc. Conc. (ug/L)

(mg/kg) (ug/L)

1

2

-1

Benz(a)pyrene 132 1.94 8.47e-04 1.21e-05 7.30 2.61e-11

Dibenz(a,h)anthracene 37.0 0.67 2.92e-04 1.75e-05 8.10 4.21e-11

3- 23.8 1.9 8.29e-04 1.85e-05 26.00 1.42e-10
Methylchloranthrene

Benz(a)anthracene 203 12.8 5.59e-03 1.54e-05 1.10 5.00e-12

7,12-Dimethyl 331 50 2.18e-02 4.87e-04 25.00 3.60e-09
benz(a)anthracene

Benzo(b)fluoranthene 38.4 4.3 1.88e-03 1.88e-05 1.20 6.66e-12

Benzo(k)fluoranthene 38.4 0.94 4.10e-04 1.01e-05 0.15 4.46e-13

Benzene 1.2 59 2.58e-02 9.91e-05 0.03 8.50e-13

Total Risk 3.82e-09

 Headworks concentration were calculated using a CSO wash water discharge of 27,500 gallons over 6 weeks to a WWT system with a flow rather of 1.5 million gallons per day. 1

For Benzo(a)pyrene, for example, the calculations are:  1.94 ug x 27,500 gal x week   x        day        = 0.000847 ug/L.
                                                                   L            6 weeks      7 days     1.5E+06 gal

 ABT effluent concentration = influent conc. times PAH removal rate reported in Attachment 3.2



ERM reported flow data for influents and waste sludges for 3 refineries.   API reported these data for 412

refineries (#1, 3, 7, and 8).  These data are summarized in Attachment 5.  The median ratio of influent to sludge
rates was 120.  This median was divided into the modeled refinery’s influent rate of 1.5 million gal/d to estimate
the ABT sludge rate or 12,500 gal/d.

American Petroleum Institute.  Management of Residual Materials: 1994.  Petroleum Refining13

Performance.  API Publication Number 336.  September 1996.  Page 37.

37

8.3 Estimates of Sludge Concentrations

This portion of the analysis attempts to evaluate the potential impact of discharging CSO sediment on
wastewater treatment sludges generated downstream of regulated K048, K050, F037 and F038 sludges.  In
particular, the goal of this section is to compare the concentrations of PAHs in the initial CSO sediment with
the PAH concentrations potentially remaining in the sludge removed from an aggressive biological treatment
unit.  As a worst case analysis, EPA estimated the potential impact the one known discharge of CSO sediment
(250 MT) might have on ABT sludge composition.

The analysis for the one known discharge that occurred in 1992, presented in Table 3, consists of the
following steps and assumptions:

• The API separator and DAF units remove the majority of the CSO sediment from the wastewater.  The
effective solids removal rate is assumed to be 90 percent.  PAHs are assumed to be evenly distributed
on the solids particles, allowing for calculation of PAH-specific loadings to the ABT.

• Using the average adsorption rates reported by ERM (Table 9, partially reproduced in this analysis as
Attachment 4), PAH-specific loadings to the ABT sludge were calculated.

• The ABT unit generates sludge at an estimated rate of 12,500 gal/day .12

• The average TSS value reported for ABT sludges at 4 refineries, as reported by ERM (Refineries 1, 2,
and 3) and API (Refinery 8), was 10,850 mg/L.  This was assumed to be the solids content of the wasted
sludge in this analysis.

• The reduction in PAH concentrations from the CSO tank sediment to the ABT sludge was calculated as
a ratio.

Table 3 shows that the concentrations in the ABT sludge are reduced from the original CSO sediment
concentrations by factors ranging from 800 to 79,000.   Based on data from API, ABT sludge removed from
the ABT units is often sent to land treatment.    It is assumed that the sludge is land farmed without further13

processing (e.g., dewatering).  PAHs levels would be 



38

Table 3.  Calculation of Dewatered ABT Sludge Concentrations

Constituents Average Loading to Loading to Loading to Conc. In Ratio of
Total WWT ABT ABT ABT CSO to

Conc. Headworks Influent Sludge Sludge ABT
(mg/kg) (g/day) (g/day) (g/day) (mg/kg) Sludge1 2 3 4

Conc.

Benz(a)pyrene 132 786 79 5.55 0.117 1,124

Dibenz(a,h)anthracene 37 220 22 2.15 0.046 812

3- 24 142 14 0.58 0.012 1,946
Methylchloranthrene

Benz(a)anthracene 203 1,208 121 0.42 0.009 22,680

7,12-Dimethyl 331 1,970 197 8.04 0.170 1,946
benz(a)anthracene

Benzo(b)fluoranthene 38 228 23 0.71 0.015 2,557

Benzo(k)fluoranthene 38 228 23 0.02 0.000 79,380

Benzene 1 7 1 0.003 0.000 20,889

 The daily PAH loading to Headworks were estimated using the PAH concentration in the CSO sediment and assuming the entire waste was discharged to the1

wastewater treatment system over 6 week; for example, for Benzo(a)pyrene, the calculation was:
 132mg x 250,000 kg x       g         x  week    = 786 g/day
   kg            6  weeks       1000mg     7 days
Loading to ABT Influent = 10 percent of headworks loading, assuming 90% solids removal in API/DAF.2 

 Loading to ABT sludge = Influent loading times ERM adsorption rate (Attachment 4)3

 Sludge Concentration = Sludge loading in   g   x       day       x   gal    x 1e+03 mg4

                                                                       day     12,500 gal   3.78 L         g



U.S. Environmental Protection Agency, Assessment of Risks from the Management of Petroleum14

Refining Waste: Background Document , Volume II, draft report, October 1995a.

39

somewhat higher if the wet sludge was dewatered for landfilling, e.g., if dewatered to 20% solids, the PAHs
levels might increase 18-fold. However, the  untreated CSO sediment exhibited minimal risk when sent to a
landfill , thus EPA does not believe any remaining constituents from CSO sediment in the dewatered ABT14

sludge would be of concern.  EPA notes that the risk analysis for landfilling CSO sediment showed that
benzene (not PAHs) was the constituent of concern.



40

ATTACHMENT 1

SUMMARY OF CURRENT WASTEWATER TREATMENT TECHNOLOGIES

Treatment Type Direct Discharge Indirect Discharge
Refineries (total 20) Refineries (total 7)

In-Plant Controls Oil-Water Separator 15 4

Stripper 16 5

Oxidizer 2 0

Activated Carbon 1 1

Primary Treatment API Separator 9 5

Air Flotation 5 1

Coagulation 1 0

Chemical Precipitation 1 0

Dissolved Air Flotation 10 1

Equalization 16 4

Flocculation 1 1

Grit Chamber 0 1

Gas Flotation 0 1

Induced Air Flotation 4 2

Settling & Skimming 0 1

Secondary
Treatment

Activated Sludge Unit 11 0

Bio Treatment Ponds 6 2

PAC Bio-treatment 1 0

RBCs 1 1

Secondary Clarifier 12 0

Lagoons 3 0

Filtration (media & sand) 3 1

Aeration & Other 5 0
Biological Treatment

Source: EPA Office of Air and Radiation Survey (1992).  27 refineries surveyed .



41

ATTACHMENT 2

FREQUENCY OF REPORTING WASTEWATER SYSTEM COMPONENTS

WASTEWATER TREATMENT COMPONENT # REFINERIES

PRIMARY OIL/WATER SEPARATION (n=80)

Oil/Water Separator (e.g., API separator; corrugated plate, etc.) 76

Other 3

SECONDARY OIL/WATER SEPARATION (n=60)

Gas Flotation (Dissolved or Induced Gas) 52

Filtration 2

Other 6

SECONDARY BIOLOGICAL TREATMENT (n=64)

Aerated Lagoon 11

Trickling Filter 4

Activated Sludge 52

Rotating Biological Contactor 4

Other 1

Anaerobic Filters or Contactors 0

Other 3

TERTIARY/POLISHING TREATMENT (n=34)

Filtration 17

Carbon Adsorbers 6

Biological Denitrifaction 3

Metals Removal Processes 3

Other 11

Source: API, “Management of Residual Materials: 1994.”  Petroleum Refining Performance, Health and Environmental
Affairs Department, API Publication Number 336, September 1996.



42

ATTACHMENT 3

PERCENT PAH REMOVAL FROM WASTEWATER IN ABT UNITS

Constituent Refinery 1 Refinery 2 Refinery 3 Refinery 4 Average

Benz(a)pyrene 99.8 99.3 99.9 95.3 98.6

Dibenz(a,h)anthracene 99.4 99.3 98.5 78.8 94.0

3-Methyl chloranthrene NA NA NA NA 0.0

Benz(a)anthracene 99.9 99.8 99.8 99.4 99.7

7,12-Dimethyl NA NA NA NA  0.0
benz(a)anthracene

Benzo(b)fluoranthene 99.5 99.6 99.5 97.4 99.0

Benzo(k)fluoranthene 97.4 97.7 NA NA 97.6

Average PAH Removal 97.8

Note: Detection limits appear to be 0.01 ug/L.  Percentages represent differences between influent and effluent
concentrations at the ABT unit.  Reductions are due to biodegradation (primary) and settling (secondary).  In cases where
effluent concentrations were not detected, ERM used ½ the detection limits to calculate removal rates.  Where data were
not available to allow calculation of removal rates, EPA used the average PAH removal rate of 97.8 percent.

Source: Letter from Robert E. Robinson, P.E., ERM-Southwest, to Kyle B. Isakower, American Petroleum Institute, dated
November 13, 1995.  Derived from Table 2.



43

ATTACHMENT 4

PERCENTAGE OF ABT INFLUENT PAH LOADING DEPOSITED IN ABT
SLUDGE

Constituent Low Value High Value Average

Benz(a)pyrene 2.83% 11.3% 7.07%

Dibenz(a,h)anthracene 5.45% 14.10% 9.78%

3-Methyl chloranthrene NA NA

Benz(a)anthracene <0.1% 0.6% 0.35%

7,12-Dimethyl NA NA      
benz(a)anthracene

Benzo(b)fluoranthene 1.31% 4.9% 3.11%

Benzo(k)fluoranthene <0.1% <0.1% 0.10%

Average PAH Sludge Deposition 4.08%

Note:  Where data were not available to allow calculation of removal rates, EPA used the average PAH removal rate of 97.8 percent.

Source: Letter from Robert E. Robinson, P.E., ERM-Southwest, to Kyle B. Isakower, American Petroleum Institute, dated November
13, 1995.  Derived from Table 9.



44

ATTACHMENT 5

Refinery Influent flow Sludge wasting Influent to Sludge
(gal/day) rate (gal/day) Ratio

ERM #1 9,227,520 112,320 82

ERM #2 16,731,360 67,680 247

ERM #3 6,222,240 64,800 96

API #1 13,000,000 108,000 120

API #2 35,000,000 NA

API #3 3,170,000 11,983 265

API #4 5,200,000 519 10,013

API #5 34,000,000 NA

API #6 NA NA

API #7 6,700,000 129,600 52

API #8 19,400,000 300,000 65

API #9 350,000 NA

API #10 3,600,000 23 157,200

Median 7,963,760 67,680 120

Sources:  Letter from Robert E. Robinson, P.E., ERM-Southwest, to Kyle B. Isakower, American Petroleum Institute, dated November
13, 1995.  

“Performance of Refinery Aggressive Biological Treatment Systems”.  American Petroleum Institute.  September, 1996.  



45

ATTACHMENT 6

Wastewater Concentrations of Benzene (ug/L)

Minimum Median Maximum Number of %>DL
Samples

Wastewater 13 650 30,000 32 97
Influent

Biological Influent <5 <5 12 25 14

Final Influent <5 <5 <5 23 0

Percent Reduction 80.77% 99.62% 99.96%
in ABT Unit

Source: “Performance of Refinery Aggressive Biological Treatment Systems”.  American Petroleum Institute.  September, 1996. 
Table 20.  Calculated percentage reduction assumes ½ detection limit.  Median used in analysis.



46

9.  ANALYSIS OF POTENTIAL IMPACT OF THE HEADWORKS EXEMPTION
FOR K171/K172 WASHWATERS

EPA proposed to modify the definition of hazardous waste on November 20, 1995
with respect to certain wastes generated by the petroleum refining industry.  Two of the three